

Certificate

of passed Barrier Testing Programme



Certificate No.: TC-12055-3532-19475-EN
Date of certification: 25-NOV-2020

Contracting Client:

Saudi Basic Technology Co. Ltd. (SAB TECH)

Industrial City 1, Phase 5

21421 Jeddah

Kingdom of Saudi Arabia

Type of Product:

Roadblocker, "RB3M1000CT"

Test Standard:

BSI PAS 68:2013

IWA 14-1:2013

Test Standard Classification:

PAS 68: N3 - 80 km/h

IWA 14-1: N3C - 80 km/h

Test Date:

12-NOV-2020

Vehicle Restrained:

Yes No

Vehicle Immobilized:

Yes No

Vehicle advanced beyond Barrier:

Yes No

Test Vehicle Kinetic Energy at Impact:

1800.5 kJ

Performance Classification PAS 68:

Blocker V/7500[N3]/80/90:-1.5/4.6

Performance Rating IWA 14-1:

Blocker V/7200[N3C]/80/90:-0.9

Only valid in connection with CTS-Test Report No.:

12055-3532-19475-EN

If completely changed this certificate will be replaced by certificate No.:

TC-12055-3532-19475-2-EN

Sincerely

Dipl.-Ing. Peter Schimmelpfennig (Managing Partner/Head of Laboratory)